
 
 

 

 

ASHBRIDGES BAY  
WASTEWATER TREATMENT PLANT  

2016 Annual Report  

March 31, 2017  





    
 

      

 

     
               

   
  

 
 

      
     

   

 
  

      
      

     
    

     
    

     
    

   
  

    
 

   

     
     

            
  

     
   

    
      

  

       
   

     
  

   
   

   

CITY OF TORONTO WASTEWATER TREATMENT PLANT 
ANNUAL REPORTS 

ASHBRIDGES BAY WASTEWATER TREATMENT PLANT 2016 ANNUAL REPORT 

EXECUTIVE SUMMARY 

The Ashbridges Bay Treatment Plant (ABTP) is the largest of four wastewater treatment plants operated 
by the City of Toronto. Located in Toronto’s east end, the plant has a nominal treatment capacity of 
818,000 m3/day and serves an equivalent population of 1,524,000.  Treated effluent is discharged to 
Lake Ontario. From January 1 to July 20, 2016, the facility was operated under the Environmental 
Compliance Approval (ECA) No.2539-9HRRPQ (last amended June 11, 2014). From July 21 to 
December 31, 2016, the facility was operated under the ECA No.8047-ABZNY9 (last amended July 
21, 2016). 

The average daily influent flow rate in 2016 was 549.8 ML/day.  The 2016 average influent 
concentrations were 318.6 mg/L of Total Suspended Solids (TSS), 244.6 mg/L of Biological Oxygen 
Demand (BOD5), and 7.5 mg/L of Total Phosphorus (TP). 

Ashbridges Bay achieved the following secondary effluent quality in 2016:  

Total Suspended Solids (TSS) 
ECA1 

25.0 mg/L 
2016 Secondary Effluent 

6.4 mg/L 
Carbonaceous Biological Oxygen Demand (CBOD5) 25.0 mg/L 4.3 mg/L 
Total Phosphorus (TP) 1.0 mg/L 0.7 mg/L 
Escheria Coli (E. Coli) 2 200 CFU/100 mL 36.8 CFU/100 mL 
pH 6.0 – 9.5 6.8 
TSS Loading Rate 20,450 kg/day 3,489 kg/day 
CBOD5 Loading Rate 20,450 kg/day 2,381 kg/day 
TP Loading Rate 818 kg/day 365 kg/day 

1Referenced from condition 7 of ECA No. 8047-ABZNY9 issued July 21, 2016.
2Arithmetic mean of Monthly Geometric Means 

There were 4 secondary treatment bypass occurrences in 2016 where portions of the flow received 
preliminary and primary treatment before being disinfected and discharged into Lake Ontario. Total 
bypassed flows were estimated to be 398 ML. 

During 2016, the biosolids generated at Ashbridges Bay were managed through agricultural land 
application, pelletization, mine reclamation, and soil amendment use. The total amount of biosolids 
generated at the plant in 2016 was 149,733 wet tonnes at an average of 28.1% total solids (TS).  The 
biosolids generated met all the metal concentration requirements set out in O.Reg 267/03. 

The plant continued with numerous capital projects. Notable projects included: design of a new 
ultraviolet (UV) disinfection facility; design of a new influent pumping station; design of a new waste 
activated sludge (WAS) thickening facility; design of a new phosphorous removal facility; design of a 
dewatering polymer system; the construction of P Building headworks upgrades; and the 
commissioning of Aeration Tank No. 2 upgrades. 

Polymer consumption in 2016 was 141.0 tonnes for WAS thickening, and 549.0 tonnes for biosolids 
dewatering. Ferrous chloride consumption was 2,088 tonnes as Fe. Sodium Hypochlorite consumption 
and liquid chlorine for effluent disinfection totalled 1.36 ML and 302.6 tonnes, respectively. Total 
annual consumption for potable water, hydro, and natural gas in 2016 was 597,404 m3, 134.6M kWh, 
and 5.7M m3, respectively. 

The plant operating costs for 2016 totalled $59.0M. In 2016, the Ashbridges Bay Treatment Plant had 
174 employees. As of March 31, 2017, there were 11 health and safety incidents and 27 lost time days 
due to work related injuries. 

-i-





    
 

      

 

  

   

 

  

    
    
    
    
    
    
    
    

    
    
    
    
    

    
    
    

  

  

    
    
    
    
     
    
     
    
    

  

    
     
    
     
   
    

    
    
    
    

CITY OF TORONTO WASTEWATER TREATMENT PLANT 
ANNUAL REPORTS 

ASHBRIDGES BAY WASTEWATER TREATMENT PLANT 2016 ANNUAL REPORT 

TABLE OF CONTENTS 

EXECUTIVE SUMMARY ...................................................................................................................................i  

TABLE OF CONTENTS .................................................................................................................................... ii  

1. INTRODUCTION.......................................................................................................................................1  

2. OPERATIONS ............................................................................................................................................2  

2.1 Influent Quality ...................................................................................................................................2  
2.2 Preliminary Treatment.........................................................................................................................2  
2.3 Primary Treatment...............................................................................................................................3  
2.4 Secondary Treatment...........................................................................................................................3  
2.5 Effluent Quality and Disinfection........................................................................................................4  
2.6 Bypasses ..............................................................................................................................................5  
2.7 Solids Handling ...................................................................................................................................5  
2.8 Biosolids Management ........................................................................................................................7  

2.8.1 Land Application..........................................................................................................................7  
2.8.2 Alkaline Stabilization...................................................................................................................7  
2.8.3 Pelletization..................................................................................................................................7  
2.8.4 Landfill Management of Biosolids...............................................................................................7  
2.8.5 Mine Reclamation ........................................................................................................................7  

2.9 Complaints ..........................................................................................................................................8  
2.10 Odour Reduction Plan .........................................................................................................................8  
2.11 Effluent Quality Assurance or Control Measures................................................................................8  

3. CAPITAL PROJECTS AND STUDIES ...................................................................................................9  

4. MAINTENANCE......................................................................................................................................10  

4.1 Effluent Monitoring Calibration and Maintenance Records..............................................................10  
4.2 Preliminary and Primary Treatment (Work Area 1)..........................................................................10  
4.3 Secondary Treatment (Work Area 2) ................................................................................................11  
4.4 Dewatering (Work Area 3) ................................................................................................................12  
4.5 Solids Handling (Work Area 4).........................................................................................................13  
[...]
APPENDIX D – Influent and Effluent Metal Concentrations 

APPENDIX E – Analytical Testing Summary 

APPENDIX F – Influent and Bypass Flow Meter Calibration Records 

APPENDIX G – Dewatered Biosolids Metal Concentrations 

APPENDIX H – Odour Reduction Plan 

-iii-



 



    
 

      

 
  

  
  

  
   

   
  

  
  

  
    

    
   

   
     

CITY OF TORONTO WASTEWATER TREATMENT PLANT 
ANNUAL REPORTS 

ASHBRIDGES BAY WASTEWATER TREATMENT PLANT 2016 ANNUAL REPORT 

LIST OF TABLES 
Table 1: Influent Parameters .................................................................................................................. 2  
Table 2: Primary Treatment Effluent Parameters................................................................................... 3  
Table 3: Secondary Treatment Process Parameters................................................................................ 4  
Table 4:  Annual Average Secondary Treatment Effluent Parameter Limits and Performance............. 4  
Table 5: Monthly Average Total Phosphorous Effluent Parameter Limits and Performance................ 4  
Table 6: Monthly Average E-Coli Effluent Parameter Objectives and Performance............................. 4  
Table 7: Annual Average Effluent Parameter Objectives and Performance .......................................... 5  
Table 8: Secondary Treatment System Bypass Summary...................................................................... 5  
Table 9: Solids Handling Process Parameters ........................................................................................ 6  
Table 10: Biosolid Management Methods ............................................................................................. 8  
Table 11: Monthly Utility Consumption for 2014, 2015 and 2016...................................................... 20  
Table 12: Operations and Maintenance Cost Breakdown .................................................................... 21  
Table 13: Plant Staffing........................................................................................................................ 22  
Table 14: Wastewater Treatment Certificates ...................................................................................... 26  
Table 15: Correspondence submitted to the MOECC for ABTP ......................................................... 26  

-iv-





    
 

      

             
        

      
     

        
   

    
     

  

   
   

  
   

        
 

   
  

  
  

 
   

   
       

          
     

 

     
 

 

  

CITY OF TORONTO WASTEWATER TREATMENT PLANT 
ANNUAL REPORTS 

ASHBRIDGES BAY WASTEWATER TREATMENT PLANT 2016 ANNUAL REPORT 

1. INTRODUCTION 

The Ashbridges Bay Treatment Plant is one of four wastewater treatment plants operated by the City 
of Toronto under the responsibility of the Wastewater Treatment section of Toronto Water. Built in 
1910, Ashbridges Bay is one of Canada's largest and oldest wastewater treatment plants. The facility is 
located at 9 Leslie Street in Toronto’s east end and also includes two raw sewage pump stations located 
north of Lake Shore Boulevard at 1091 Eastern Avenue. The plant is on a site of approximately 40.5 
hectares in the City of Toronto. The Ashbridges Bay plant services the area bounded by Steeles Avenue 
on the north, the Humber sewershed on the west, the Highland Creek sewershed on the east, and the 
lakeshore on the south. It is the largest secondary wastewater treatment plant in Canada, with a 
sewershed of approximately 25,000 ha, and a connected population of 1,524,000 people. 

Construction of the plant was carried out in several phases and commenced in 1910 by the former City 
of Toronto.  Construction of the present plant began in 1943 and has continued in various stages since 
that date. The plant is rated for 818 ML/day, provides complete wastewater treatment, including 
removal of suspended solids, dissolved organics, and phosphorus. The plant also provides effluent 
disinfection and disposal of biosolids, including the biosolids that are generated and transferred from 
the Humber and North Toronto Treatment Plants. 

Major treatment processes include screening and grit removal, primary treatment, secondary treatment, 
phosphorus removal, effluent disinfection, waste activated sludge thickening, anaerobic digestion, 
biosolids dewatering and biosolids management. Treated effluent is discharged to Lake Ontario. 
Numerous auxiliary systems are required for proper operation of many plant processes including: 
potable water, process water, heating, ventilation and air conditioning, electrical power distribution, 
gas, chemicals, instrument air, etc. 

The Ministry of the Environment and Climate Control (MOECC) has classified the Ashbridges Bay 
Treatment Plant as a Class IV wastewater treatment facility under Regulation 129/04. From January 1 
to July 20, 2016, the facility was operated under the ECA No.2539-9HRRPQ (last amended June 11, 
2014). From July 21 to December 31, 2016, the facility was operated under the ECA No.8047-
ABZNY9 (last amended July 21, 2016). 

This report is a summary of plant operations and performance in 2016.  In addition to a discussion of 
effluent quality and the plant’s success in meeting treatment objectives, the report contains summaries 
of 2016 plant operation, maintenance, chemicals and utilities, costs and human resources. 

Page 1 of 27 



 

    
 

      

 
  

   
   

   
      

    
              

     
    

 
 

    
       
       

 
     

      
      

      
         

 

  
    

   
   

    
   

    
 

      
   

   
    

  
 

     
     

     
  

 
 

     
  

  
  

            
  

CITY OF TORONTO WASTEWATER TREATMENT PLANT 
ANNUAL REPORTS 

ASHBRIDGES BAY WASTEWATER TREATMENT PLANT 2016 ANNUAL REPORT 

2. OPERATIONS 

2.1 Influent Quality 
The Ashbridges Bay Treatment Plant treats wastewater coming from the Mid-Toronto, High Level, 
Low Level, and Lakefront Interceptor Sewers, as well as the Queen Street and Coxwell Avenue Trunk 
Sewers. The High Level and Low Level Interceptor Sewers, and the Queen Street Trunk sewer flows 
are pumped to the plant via the Pumping Station known as '"M Building". The Lakefront Interceptor 
Sewer flows are pumped to the plant via the M Building or the Pumping Station known as "T Building".  
The Mid-Toronto Interceptor flows are pumped to the plant via the T Building. The Coxwell Avenue 
Trunk Sewer flows come to the plant by gravity. Once wastewater enters the plant, it flows by gravity 
through the plant’s processes. 

A summary of annual flow and influent parameter concentrations for the past two years is shown in 
Table 1. The plant experienced a 6.1% decrease in influent flow from 2015 to 2016.  A comparison of 
monthly influent flow rates and characteristics for 2016 is illustrated in Appendix C. 

Influent to the Ashbridges Bay Treatment Plant also includes sludge flows received from the Humber 
Treatment Plant and the North Toronto Treatment Plant. Ashbridges Bay received an average of 67.4 
dry tonnes/day of liquid biosolids, and 598 m3/day of waste activated sludge from the Humber 
Treatment Plant via the Mid-Toronto Interceptor. The North Toronto Treatment Plant transferred an 
average of 0.48 ML/day of co-settled sludge (raw sludge and WAS) to Ashbridges Bay Treatment Plant 
via the Coxwell Sanitary Trunk Sewer. 

Table 1: Influent Parameters 
Parameter 2016 2015 

Influent Flow [ML/day] 549.8 585.2 
Total Annual Flow [ML] 201,229 212,831 
Influent TSS [mg/L] 318.6 334.6 
Influent BOD5 [mg/L] 244.6 274.9 
Influent TP [mg/L] 7.5 7.5 

Influent concentrations for eleven (11) select metals have been included in Appendix D and presented 
against the sewer Bylaw limits for comparison purposes only. 

2.2 Preliminary Treatment 
Raw wastewater flows into two preliminary treatment facilities, P and D Buildings where grit and 
screenings are removed. 

The P Building has six aerated clam shell bucket type grit channels, each having a hydraulic capacity 
of 141,000 m3/day. There are also six automatic bar screens, each having a hydraulic capacity of 
272,500 m3/day. The grit and screenings from P Building are hauled to a sanitary landfill site. 
Throughout 2016, P Building was under renovation as the P Building Preliminary Treatment Upgrades 
Project was in construction. 

The D Building preliminary treatment facility was commissioned in 2013.  Wastewater passes through 
five mechanical screens, with each screen channel rated at a peak flow rate of 545,000 m3/day.  The 
wastewater then flows into four aerated grit channels, each rated at a peak flow rate of 545,000 m3/day. 
The grit and screenings from D Building are further processed prior to hauling to the landfill. 

Page 2 of 27 



    
 

      

  
 

   
          

      
   

    
    

  
     

            
    

   
 

  
   

  

   
   

 
     

      
     

      
     

  
     

   
  

      
      

    
    

       
      

 

   
      

       
      

           
 

  

CITY OF TORONTO WASTEWATER TREATMENT PLANT 
ANNUAL REPORTS 

ASHBRIDGES BAY WASTEWATER TREATMENT PLANT 2016 ANNUAL REPORT 

The quantity of grit and screenings removed by the grit channels and screening systems averaged 5.7 
tonnes per day in 2016. 

2.3 Primary Treatment 
The next step in the treatment process is called Primary Settling or Sedimentation where the flow enters 
large tanks and its velocity is reduced, allowing heavier solids in the wastewater to settle to the bottom. 
Sludge collectors in the tanks sweep the settled sludge (called Raw Sludge) into sludge hoppers located 
at the bottom of the tank at one end, from where it is pumped to the anaerobic digestion tanks. There 
are twelve Primary Clarifiers, six tanks (No. 1 to 6) with dimensions of 61 m x 19.5 m x 4.5 m and 
rated at a peak flow capacity of 100,000 m3/day, three tanks (No. 7 to 9) with dimensions of 76.2 m x 
32.04m x 4.8 m and rated at a peak flow capacity of 292,333 m3/day, and three tanks (No. 10 to 12) 
with dimensions of 91.4 m x 35.05 m x 5.09 m and rated at a peak flow capacity of 418,000 m3/day, 
with a total installed peak flow capacity of 2,730,999 m3/day.  

Table 2 contains a summary of key primary treatment effluent parameter concentrations for 2016 and 
2015. 

The plant has the capacity to co-settle waste activated sludge from the Final Clarifiers in the Primary 
Clarifiers. 

Table 2: Primary Treatment Effluent Parameters 

Parameter 2016 Primary Removal 
Efficiency 2015 Primary Removal 

Efficiency 
Primary TSS [mg/L] 123.9 61% 223.3 33% 
Primary CBOD5 [mg/L] 84.3 57% 1 98.9 54.1% 1,2 

1ECA No. 8047-ABZNY9 issued July 21, 2016 condition 9 requires BOD5 monitoring for influent flows and CBOD5 monitoring for  
effluent flows.  Therefore removal efficiency calculation assumes influent CBOD5 = influent BOD5 * 0.8.  
2Quantity was incorrectly reported in 2015 and has been corrected as shown.  

2.4 Secondary Treatment 
In the activated sludge process, effluent from the Primary Clarifiers is mixed with Return Activated 
Sludge from the Final Clarifiers and aerated. The activated sludge is made up of naturally occurring 
bacteria and other micro-organisms. The micro-organisms use oxygen and dissolved organics in the 
wastewater for their metabolic functions and in doing so purify the wastewater. There are eleven 
rectangular Aeration Tanks that employ a step feed aeration process with four passes per tank. Each 
tank has an average flow capacity of 91,000 m3/day and each pass has dimensions of 161.5 m x 6.17 m 
x 4.6 m. Ten out of the eleven tanks are equipped with coarse air bubble diffusers. Aeration Tank No. 
2 was refurbished with fine bubble diffusers in 2015. Throughout 2016, Aeration Tank 2 was used as a 
pilot to plan for the remaining aeration tank upgrades. Testing of different flow splits, anoxic zones and 
dissolved oxygen levels were conducted. 

The mixed liquor from the Aeration Tanks flows to large quiescent Final Clarifiers where Activated 
Sludge is allowed to settle. A controlled quantity of this sludge is "returned" to the Aeration Tanks to 
repeat the treatment process, and the excess is removed as WAS and directed to the Primary Clarifiers, 
or the Flotation process for thickening, and then pumped to the Digestion Tanks. There are eleven Final 
Clarifiers, each with dimensions of 124.4 m x 24 m x 5.3 m and rated at a peak flow capacity of 182,000 
m3/day. 

Page 3 of 27 



    
 

      

     

  
     

     
     

   
  

 
     

     
   

  

   
    

     
           

 

    
   

    
    

 
  

 
      

       

       
      

       
    

     
      

     
              

              
 

              

    

    
              

 
              

    
 

  

CITY OF TORONTO WASTEWATER TREATMENT PLANT 
ANNUAL REPORTS 

ASHBRIDGES BAY WASTEWATER TREATMENT PLANT 2016 ANNUAL REPORT 

A summary of key aeration parameters for the last three years is shown in Table 3.  

Table 3: Secondary Treatment Process Parameters 
Parameter 2016 2015 2014 

Aeration Loading [kg CBOD5/m3∙day] 0.25 0.32 0.32 
Mixed Liquor Suspended Solids [mg/L] 2643 2969 2696 

2.5 Effluent Quality and Disinfection 
Through operating and maintaining preliminary, primary and secondary treatment processes, final 
effluent is treated to meet Condition (6)(2)(c) of ECA. Chlorine is mainly used to disinfect the final 
effluent prior to discharging into Lake Ontario; however, on occasion, Sodium hypochlorite is used to 
disinfect the final effluent. The plant outfall is equipped with diffusers and extends 1000 m into the 
lake from the shore. In addition to the plant outfall, 2,004 ML of final effluent was discharged through 
seawall gates. 

In 2016, the Ashbridges Bay Treatment Plant encountered no abnormal operating problems, and 
continued to produce a high quality effluent which surpassed requirements of the effluent objectives as 
described in condition 6 of the plant's ECA. This was achieved through continuous improvement in 
operations and maintenance of the treatment process, and infrastructure delivery. The plant also met 
Federal Government effluent monitoring requirements for un-ionized ammonia and acute toxicity.   

A summary of key effluent parameters, limits and objectives is shown in Table 4, Table 5, Table 6, and 
Table 7 . Details of the plant effluent characteristics are presented in graphical form in Appendix C. 

Table 4:  Annual Average Secondary Treatment Effluent Parameter Limits and Performance 
Parameter ECA 

Limit1 
2016 Removal 

Efficiency 
2015 Removal 

Efficiency 
TSS [mg/L] 25 6.4 98% 10.1 97% 
CBOD5 [mg/L] 25 4.3 98% 2 5.0 98% 2 

pH 6.0 - 9.5 6.8 - 7.0 -
TSS Loading Rate [kg/day] 20,450 3,489 - 5,906 -
CBOD5 Loading Rate [kg/day] 20,450 2,381 - 2,884 -

1Referenced from condition 7 of ECA No. 8047-ABZNY9 issued July 21, 2016. 
2ECA No. 8047-ABZNY9 issued July 21, 2016 condition 9 requires BOD5 monitoring for influent flows and CBOD5 monitoring for  
effluent flows.  Therefore removal efficiency calculation assumes influent CBOD5 = influent BOD5 * 0.8.  

Table 5: Monthly Average Total Phosphorous Effluent Parameter Limits and Performance 
Parameter ECA1 Jan Feb March April May June July Aug Sept Oct Nov Dec 

TP [mg/L] 1.0 0.8 0.8 0.4 0.7 0.6 0.9 0.8 0.6 0.5 0.6 0.6 0.7 
TP Loading 
Rate [kg/day] 818 413 414 258 411 335 467 438 338 251 301 351 388 

1Referenced from condition 7 of ECA No. 8047-ABZNY9 issued July 21, 2016. 

Table 6: Monthly Average E-Coli Effluent Parameter Objectives and Performance 
Parameter ECA1 Jan Feb March April May June July Aug Sept Oct Nov Dec 
E-Coli2 

[CFU/100mL] 200 175.1 38.7 5.4 29.2 8.7 9.0 8.0 3.0 12.0 42.0 85.0 25.0 

1Referenced from condition 6 of ECA No. 8047-ABZNY9 issued July 21, 2016.
2Monthly Geometric Mean 

Page 4 of 27 



 

    
 

      

 
   

     
     

     
     

     
      

  
     

   
       

  
 

  

  
      

    
          
      

    
 

      
     

 
 

   
     

  
  

   

       
     
      
     
       

   
           

     
 

               
   

 
    

       

     

            
  

                                                      

CITY OF TORONTO WASTEWATER TREATMENT PLANT 
ANNUAL REPORTS 

ASHBRIDGES BAY WASTEWATER TREATMENT PLANT 2016 ANNUAL REPORT 

Table 7: Annual Average Effluent Parameter Objectives and Performance 
Parameter Secondary Effluent Final Effluent2 

Objective1 2016 Objective1 2016 
TSS [mg/L] 15 6.4 25 6.5 
CBOD5 [mg/L] 15 4.3 25 4.4 
TP 0.9 0.7 1.0 0.7 
pH3 6.5 – 8.5 6.8 - -

1 Referenced from condition 6 of ECA No. 8047-ABZNY9 issued July 21, 2016.  
2 Final Effluent concentrations are calculated as weighted averages of the flows and concentrations of the Secondary Treatment Effluent and  
the Secondary Treatment System Bypass. 
3 Due to infrastructure limitations, pH reported is for Secondary Treatment Effluent. Secondary Treatment System Bypass pH information is  
available upon request.  

Final effluent concentrations for eleven (11) select metals have been included in Appendix D. 

2.6 Bypasses 
There were 4 secondary treatment bypasses in 2016 where portions of the flow received preliminary 
and primary treatment before being disinfected and discharged into Lake Ontario. Each instance was 
reported to the MOECC Spills Action Center and recorded in the plant’s Monthly Report. Secondary 
bypass occurs due to high wet weather flows that exceed the plant’s secondary treatment capacity. 
There were 13 secondary treatment bypasses in 2015. 

A summary of secondary bypasses occurring in 2016 is presented in Table 8. Secondary bypass resulted 
in a total annual bypass volume of 398 ML. Total precipitation in the Toronto area1 was 577 mm in 
2016, a 14.6% decrease from 2015.  

Condition (6)(2)(3) of ECA sets an objective for Secondary Treatment System Bypass to be 
continuously disinfected during a Bypass event with an average chlorine dose of 9 mg/L. Chlorine 
dose for the September and November bypass events was marginally less than the objective due to 
infrastructure limitations. 

Table 8: Secondary Treatment System Bypass Summary 

No. Date Duration (hrs) Volume (m3) Average Chlorine 
Dose (mg/L) 

1 January 10 4.10 160,549 9 
2 September 8 3.18 105,118 8 
3 November 3 2.28 69,121 8 
4 December 26 – December 27 3.08 62,510 10 

2.7 Solids Handling 
The plant has 10 Dissolved Air Flotation (DAF) tanks to thicken WAS from the Final Clarifiers with 
the use of air and a thickening polymer. Each WAS tank has a surface area of 74.3 m2. WAS was also 
occasionally pumped to the Primary Clarifier for co-settling. At the DAF facility, incoming WAS first 
enters an inlet splitter box, dividing the inlet flow between the DAF tanks in operations. This splitter 
box also contains an overflow pipe which allows the excess WAS flow to return to the aeration tanks. 

In 2016, an average of 7,360 m3/day of WAS was thickened, whereas 2,130 m3/day of WAS was either 
co-settled to the Primary Clarifier or returned to the aeration tanks. The average WAS total solids 

1 Adapted from http://climate.weather.gc.ca/historical_data /search_historic_data_e.html, Toronto City Station 

Page 5 of 27 

http://climate.weather.gc.ca/historical_data


 

    
 

      

 
 

     
   

 
      

    
   

           
    

     
  

 
   

  
     

 
 

       
    

 
  

       
  

   
     

     
     

   
     

    
    

    
     

    
     

    

       
  

        
  

 
    

     
 

   
  

            
  

CITY OF TORONTO WASTEWATER TREATMENT PLANT 
ANNUAL REPORTS 

ASHBRIDGES BAY WASTEWATER TREATMENT PLANT 2016 ANNUAL REPORT 

concentration was 0.7%.   An average of 1,600 m3/day of thickened waste activated sludge (TWAS) 
was pumped to the anaerobic digesters for treatment. Average TS concentration of TWAS was 3.4% 
and its total volatile solids (TVS) content was 71.6% of TS. 

The plant has 20 Anaerobic Digestion tanks of raw and thickened waste activated sludge. Anaerobic 
digestion is the biological degradation of organic materials (stabilization) in the absence of oxygen, 
which produces digester gas, made up predominantly of methane, as a by-product. This gas is used as 
a supplementary fuel for plant needs, reducing the plant’s operating costs. The digesters are operated 
in the mesophilic temperature range (34 - 38°C). The target operating temperature for the digesters is 
36°C. There are twelve Primary Digesters of 30.5 m diameter, and eight Primary Digesters of 33.5 m 
diameter. 

In 2015, Digester No. 14 was taken out of service for refurbishment (project ongoing). From January 1 
to September 6, 2016, 19 Anaerobic Digesters were in operation. On September 7, 2016, Digesters No. 
9 to 12 were taken out of service for complete refurbishment (project ongoing). An average of 6,420 
m3/day of raw sludge from primary treatment was pumped to the anaerobic digesters.  Average TS 
concentration of raw sludge was 2.6% and TVS content was 73.8% of TS. 

The average hydraulic retention time of sludge in the Anaerobic Digesters was 18.1 days. Organic 
loading of the digesters averaged approximately 1.1 kg TVS per m3 of digester capacity per day.  

The anaerobic digestion process reduces sludge volume and stabilizes the solids to form biosolids.  A 
summary of the digestion process for the previous three years can be seen in Table 9. The volume 
transferred to the digesters averaged 8,020 m3/day in 2016. 

Table 9: Solids Handling Process Parameters 
Parameter 2016 2015 2014 

4,292 Primary Sludge Treated [m3/day] 6,420 4,440 
Primary Sludge TS [%] 2.6 3.0 3.1 
WAS to Primary Treatment and 
Excess WAS to Aeration [m3/day] 2,130 1,240 2,409 

WAS to Thickening [m3/day] 7,360 8,470 8,163 
WAS TS [%[ 0.7 0.8 0.8 
TWAS Treated [m3/day] 1,600 2,090 2,366 
TWAS TS [%[ 3.4 3.3 3.4 
Volume to Digestion  [m3/day] 8,020 6,530 6,658 
Liquid Biosolids TS [%] 1.7 1.8 1.8 
Dewatered Sludge Cake [%] 28.1 27.7 26.5 

Anaerobically digested biosolids are conditioned with a polymer and dewatered using 12 high speed 
centrifuges, with a total capacity of about 180 L/s.  The resulting biosolids “cake” is pumped either to 
the plant’s truck-loading facility for haulage and disposal, or to the onsite pelletizer facility. The total 
centrifuge run-time in 2016 was 52,329 unit-hours. 

In 2016, the average solids concentration of dewatered biosolids cake was 28.1%, and centrate quality 
averaged 319 mg/L of suspended solids. The overall average solids capture rate was 98%. 

Concentrations of eleven metals in digested sludge are compared to metal concentrations regulated by 
Ontario Regulation 267/03, The Nutrient Management Act, which governs the maximum metal 

Page 6 of 27 



 

    
 

      

 
          

     
 

    
  

 
         

      
    

  
   

 
      

 

  
    

 
 

     
       

    

  
       

    

  
     

      
  

   

  
       

 
   

  

            
  

CITY OF TORONTO WASTEWATER TREATMENT PLANT 
ANNUAL REPORTS 

ASHBRIDGES BAY WASTEWATER TREATMENT PLANT 2016 ANNUAL REPORT 

concentration in biosolids that are applied to land. The analyses may be found in Appendix G. These 
results indicate that the biosolids met MOECC regulations for all metals and E. Coli. 

The average digester gas volume generated in 2016 was estimated to be 62,330 m3/day. This was a 
decrease of 3.4% from the 2015 volume.  

In 2016, the daily average inflow to the Ashbridges Bay Treatment Plant was 549.8 ML/day. The flow 
projections for 2016 do not exceed the rated plant capacity of 818 ML/day and are expected to generate 
a sludge volume that will be +/-5% of the given volume for 2016. 

2.8 Biosolids Management 
Biosolids generated at the plant are managed in a number of ways, including agricultural land 
application, alkaline stabilization, landfilling, pelletization, and mine reclamation. Biosolids 
management from the Ashbridges Bay Treatment Plant in 2016 totalled 149,733 wet tonnes and was 